@mko

Report No.

Test Report

312072-5

Product

Name and address of the
applicant

Name and address of the
manufacturer

Model

Rating
Trademark
Serial number

Additional information

Digital Video Conference System with WLAN and BT

Cisco Systems, Inc.
170 West Tasman Drive
San Jose, CA 95134, USA

Cisco Systems, Inc.
170 West Tasman Drive
San Jose, CA 95134, USA

TTC60-21

Mains (100-240V 50/60 Hz, 1.8A — 0.8A)

Cisco

/

Bluetooth, 802.11a/b/g/n/ac

Tested according to

FCC Part 15.247
Digital Transmission Systems
Industry Canada RSS-247, Issue 2

Digital Transmission Systems (DTSs), Frequency Hopping Systems (FHSs)

and Licence-Exempt Local Area Network (LE-LAN) Devices

Order number
Tested in period

Issue date

312072
2017.02.2 to 2017.03.09 and 2017.03.20
2017.04.18

Name and address of the
testing laboratory

@emko

Instituttveien 6
Kijeller, Norway

FCC No: 994405
IC OATS: 2040D-1

TEL: +47 22 96 03 30
FAX: +47 22 96 05 50

ﬁ& &3\1-:;\, WOW\/&Q\G\/LM'/\

Prepared by [Frode Sveinsen]

Approved by [G.Suhanthakumar]

information contact Nemko.

This report shall not be reproduced except in full without the written approval of Nemko. Opinions and interpretations expressed within
this report are not part of the current accreditation. This report was originally distributed electronically with digital signatures. For more

Nemko Norway

Template version: C

Nemko AS, Instituttveien 6, P.O. Box 96 Kjeller, 2027 Kjeller, Norway
TEL +47 2296 03 30 FAX +47 2296 0550 EMAIL info@nemko.com

ENTERPRISE NUMBER NO974404532

nemko.com/no



@emko

CONTENTS

—_— e e s s s
N R NN

6.1
6.2

Nemko Norway,

INFORMATION ... i ceeemesmessmessme s e s me s mesmesmssemsssssesmmssssssmessssasssaseesseasmessnesanessnssansensen 3
=13 (= 0o TR SURRPRE 3
[N To T 4 F= TN (=) AT g o [1 o o RN
Test Engineer(s)
Description of modification for Modification Filing ...........ccueviiriiiieie e 4
Family List RAONAL .......oooi et e e e e e e e s e e e e renneeeeennnes 4
F N1 (=T 0] 0 F= T U= o [U 11 =T 0 0 =Y o | RSSO 4
Worst-Case Configuration and MOGE..........cccuueeiiereiiie e e s eerae e eenees 4
On Time and Duty Cycle Factors
Antenna Gain.........ccoccveeeeecieeeeeeenns

(7] 0010011 ) -SSR

TEST REPORT SUMMARY ......coiiiiiiiiaereaseransessesesesssssssssmsssmssemssemsssmsssmsssmssssssssssssmsassssssssssssns 5
L= AT PSR 5
LIS S T 00 =T S 6

TEST RESULTS.......cccccrreemerrrenees
Power Line Conducted Emissions ....
Spurious Emissions (Radiated) ...........
Radiated Emissions, 30 — 1000 MHz. ...
Radiated Emissions, 1-25 GHz.....

Measurement Uncertainty.......
LIST OF TEST EQUIPMENT ....

BLOCK DIAGRAM...............cc..
Power Line Conducted Emission......
Test Site Radiated EMISSION.........oiiiiiiiiie et et e e e e e e esareeaeeenes

Instituttveien 6, Kjeller, Norway

TEST REPORT

FCC Part 15.247
Report no.: 312072-5
FCC ID: LKD60211476

Page 2 (48)



@emko

1 INFORMATION

1.1 Test Item

TEST REPORT

FCC Part 15.247
Report no.: 312072-5
FCC ID: LKD60211476

Name : Cisco
Model/version : TTC60-21
FCCID: LDK60211476
Industry Canada ID : 2461N-60211476
Serial number : /

Hardware identity and/or version: Rev. D

Software identity and/or version :

S01828-1.1.0 574512d, CE9.1.x

Frequency Range :

2412 — 2462 MHz

Number of Channels :

11

Operating Modes :

802.11b
802.11g
802.11n (HT20) (HT40 mode is disabled)

Type of Modulation :

Digital (DSSS, OFDM)

Rated Output Power :

802.11b: 0.060 W (Conducted)
802.11g: 0.045 W (Conducted)
802.11n: 0.051 W (Conducted)

Antenna Connector :

Internal Antennas connected to PCB with U-FL connector

Antenna Diversity Supported :

Yes

Smart Antennas System :

MIMO

Power Supply :

Mains (Integral Power Supply)

Description of Test ltem

The EUT is a digital video encoder/decoder with WiFi and Bluetooth transceivers. The WiFi and Bluetooth transceivers
are contained in a module with single modular certification (FCC ID: VOB-P2180), however the antennas used in this

EUT are not certified.

1.2

Temperature:
Relative humidity:

Normal test voltage:

Normal test condition

22.3-23.7°C
30-57 %
120 V AC

The values are the limit registered during the test period.

1.3

Frode Sveinsen

Test Engineer(s)

Kristian Osvoll (Power Line Conducted Test)

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

1.4 Description of modification for Modification Filing

Not applicable.

1.5 Family List Rational
Not Applicable.

1.6 Antenna Requirement
Is the antenna detachable? X Yes I No
If detachable, is the antenna connector non-standard? X Yes [ No

Type of antenna connector: U-FL (The antennas are internal with connector on the PCB)
Ref. FCC §15.203

1.7 Worst-Case Configuration and Mode

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel
with the highest output power as worst-case scenario. HT40 mode has been disabled in this EUT.
The worst case data rates were:

802.11b mode: 1 Mbps
802.11g mode 6 Mbps
802.11n HT20 mode: MCS0

1.8 On Time and Duty Cycle Factors

Mode On Time Period Duty Cycle Duty Cycle Duty Cycle

Burst (ms) (msec) (linear) Correction: Correction:

Power (dB) Voltage (dB)
802.11b 8.600 8.695 0.989 0.05 0.10
802.11¢g 1.425 1.536 0.928 0.33 0.65
802.11n HT20 CDD 2TX 0.692 0.793 0.872 0.59 1.18

The results above are from UL report no. 15U21878-E3V2

1.9 Antenna Gain

The EUT has two antennas that are connected to the main PCB with a cable and connector. The values below are the
antenna gain values provided by the manufacturer:

Frequency (MHz) Max Gain Ant #0 (dBi) Max Gain Ant #1 (dBi)
2400 2.2 2.1
2420 2.6 2.1
2440 3.3 24
2450 3.7 2.5
2460 3.9 24
2480 3.9 2.3
1.10 Comments

This report covers only limited radiated tests to show compliance with the new antenna in this EUT. All other radio tests
for 2.4GHz WLAN are covered by UL reports no. 15U21878-E3V2.

All ports were populated during spurious emission measurements.

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 4 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were performed for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.247 and Industry
Canada RSS-247 Issue 2.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.
Radiated tests were performed in a semi-anechoic chamber at measuring distances of 3m and 10m.
A description of the test facility is on file with the FCC and ISED.

X] New Submission X Production Unit
[] Class Il Permissive Change ] Pre-production Unit
DTS Equipment Code ] Family Listing

@mko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CONFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties. Nemko Group accepts no responsibility for damages suffered by any third party as a result of decisions made or actions
based on this report.
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

2.2 Test Summary

Name of test FCC Part 15 RSS-247 Issue 2, | Result
reference RSS-GEN Issue 4
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies’
Antenna Requirement 15.203 8.3 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 8.8 (RSS-GEN) Complies
15.207(a)
Occupied Bandwidth N/A 6.6 (RSS-GEN) Complies’
Minimum 6 dB Bandwidth 15.247(a)(2) 5.2 (1) (RSS-247) | Complies’
Peak Power Output 15.247(b) 5.4 (RSS-247) Complies
Power Spectral Density 15.247(d) 5.2 (2) (RSS-247) | Complies'’
Spurious Emissions (Antenna Conducted) 15.247(c) 5.5 (RSS-247) Complies’
Spurious Emissions (Radiated) 15.247(c) 5.5 (RSS-247) Complies
15.109(a) 6.13 (RSS-GEN)
15.209(a) 8.9 (RSS-GEN)

1 Covered by UL Test Report no. 15U21878-E3V2 (FCC ID: VOB-P2180)
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TEST REPORT

FCC Part 15.247
Report no.: 312072-5
FCC ID: LKD60211476

@emko

3

3.1

TEST RESULTS

Power Line Conducted Emissions

FCC Part 15.207 (a)
ISED RSS-GEN Issue 4, Clause 8.8

Test Performed By: Kristian Osvoll

Date of Test:

20-March-2017

Measurement procedure:
Test Results:

Measurement Data:

ANSI C63.4-2014 using 50 pH/50 ohms LISN.
Complies.

See attached graph, (Peak detector).

Highest measured value (L1 and N):

Frequency QuasiPeak | Average Limit | Margin | Meas. | Bandwidth | Line PE Corr.
(MHz) (dBpVv) (dBuV) | (dBuV) (dB) Time (kHz) (dB)
(ms)
0.252 47.79 51.69 3.90 | 1000.0 9.000 N GND 10.1
0.254 47.16 51.63 4.47 | 1000.0 9.000 N GND 10.1
12.588 40.61 50.00 9.39 | 1000.0 9.000 N GND 10.3
17.692 39.74 50.00 10.26 | 1000.0 9.000 L1 GND 10.6
18.244 38.25 50.00 11.75 | 1000.0 9.000 N GND 10.5
24.076 41.53 50.00 8.47 | 1000.0 9.000 | L1 GND 10.7
24.808 38.76 50.00 11.24 | 1000.0 9.000 | L1 GND 10.7
Full Spectrum
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

3.2 Spurious Emissions (Radiated)

Para. No.: 15.247 (c)
ISED RSS-247 Issue 2
Test Results: Complies
Measurement Data:

Peak Detector:

Modulation Measured field strength (dBpV/m) Limit Margin
and Bitrate 2390 MHz 2483.5 MHz dB dB
802.11b, 11 Mbps 50.3 57.5 74 237 | 165
802.11g, 6 Mbps 54.2 60.3 74 198 | 137
802.11n, MCSO0 50.7 65.6 74 143 8.4

Average Detector:

Modulation Measured field strength (dBuV/m) Limit Margin
and Bitrate

2390 MHz 2483.5 MHz dB dB
802.11b, 11 Mbps 35.2 43.0 54 18.9 1.1
802.11g, 6 Mbps 36.7 40.2 54 17.9 14.5
802.11n, MCSO 40.6 39.1 54 14.6 16.1

Values above are the maximum values for each modulation type.

Average detector values were measured with Average detector and trace averaging over 1000 sweeps. The measured
values are corrected for duty cycle.

See attached plots
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

Multiview Spectrum @[ Spectrum 2 E][ Spectrum 3 [Z]l D

RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep

TOF
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[ Multiview I Spectrum E]I Spectrum 2 E][ Spectrum 3 [Z]l D

Ref Level 117.00 dBuv/m RBW 1 MHz SGL
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 100071000
TOF
1 Frequency Sweep
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

Multiview Spectrum @[ Spectrum 2 E][ Spectrum 3 [Z]l D

RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
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[Multiview I Spectrum @]’ Spectrum 2 E][ Spectrum 3 E][ ’

Ref Level 117.00 dBut//m RBW 1 MHz SGL
Att 10dBE  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 Frequency Sweep
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110 dBsim M1[1] 97.73 dBp¥/m

2.413040 GHz

100 dBpv/m

90 dBpv/m (“L\/Mj

30 dep! ! \

70 dBpvfm / \
60 depv/m \
FCC15aY 24GHZ ﬁ/

50 dBp!

40 depv/m j!’ﬁ

Bl

20 depwv/m

2.31 GHz 1001 pts 12.0 MHz/ 2.43 GH;
Il ] CLLELLLL
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

Multiview Spectrum @[ Spectrum 2 E][ Spectrum 3 [Z]l D

RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep {
Limit Check PASS M2[1] 59.72 dBpV/m
LineFCC1I5PK 24GHZ PASKS 2.389710 GHz
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Att 10dBE  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 312072-5

Multiview Spectrum @[ Spectrum 2 E][ Spectrum 3 [Z]l D

RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep
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1 Frequency Sweep
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[ Multiview I Spectrum E]I Spectrum 2 E][ Spectrum 3 [Z]l D
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Multiview Spectrum @[ Spectrum 2 E][ Spectrum 3 [Z]l D

RefLevel 117,00 dBuv/m RBW 1 MHz
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep
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1 Frequency Sweep {
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[Multiview I Spectrum @]’ Spectrum 2 E][ Spectrum 3 E][ ’
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TOF
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Multiview Spectrum @[ Spectrum 2 E][ Spectrum 3 [Z]l D
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[Multiview I Spectrum @]’ Spectrum 2 E][ Spectrum 3 E][ ’
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FCC Part 15.247

Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

3.3 Radiated Emissions, 30 — 1000 MHz.

FCC 15.205, 15.209
ISED RSS-GEN, Issue 4, Clause 8.9
Test Results: Complies

Measurement Data:

Radiated emission 30 — 1000 MHz.
Detector: Quasi-Peak
Measuring distance 3m

Tested with all connections active

Frequency QuasiPeak Limit Margin | Meas. | Bandwidth | Height | Pol = Azimuth | Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) Time (kHz) (cm) (deg) (dB)
(ms)

43.831 38.40 40.00 1.60 | 1000.0 120.000 1100 | V 208 | -27.1
57.103 37.98 40.00 2.02 | 1000.0 120.000 100.0 | V 216 | -28.7
74.853 38.14 40.00 1.86 | 1000.0 120.000 110.0 | V 182 | -28.3
118.001 38.83 43.50 4.67 | 1000.0 120.000 100.0 | V 147 | -26.0
173.248 34.44 43.50 9.06 | 1000.0 120.000 113.0 | H 242 | -23.2
270.336 39.27 46.00 6.73 | 1000.0 120.000 100.0 | H 318 | -23.5
285.840 34.31 46.00 11.69 | 1000.0 120.000 100.0 | H 230 | -22.9

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 4, Clause 8.9 @ frequencies defined in 8.10
Radiated emission limit @3 meters
Frequency (MHz) Quasi Peak (pV/m) Quasi Peak (dBuV/m)
30-88 100 40.0
88 — 216 150 43.5
216 — 960 200 46.0
Above 960 500 54.0
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

34 Radiated Emissions, 1-25 GHz

FCC 15.205, 15.209

ISED RSS-GEN, Issue 4, Clause 8.9
Test Results: Complies
Measurement Data:

Radiated Emissions, 1-25 GHz

Measuring distance: 3m (1 - 8.5 GHz)
1m (8 — 25 GHz)

A pre-scan was performed above 18 GHz and no spurious emissions were detected.

Radiated Emissions in Restricted Bands

Carrier Modulation Carrier Measured | Measured value Peak | Measured value AV Limit Verdict
Freq MHz | Freq MHz dBuV/m @3m dBuV/m @3m (dBuV/m)

Any* Any 2777 57.0 36.1 74/54 Complies

Any* Any 4160 57.7 37.2 74/54 Complies

* Not an emission from the radio
Only harmonics that fall in the restricted bands (ref. §15.205) have been checked.

Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”.
See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 4, clause 8.9 @ frequencies defined in clause 8.10
Radiated emission limit @3 meters
Frequency (MHz) AV (dBpV/m) Peak (dBpV/m)
Above 1 GHz 54.0 74.0
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TEST REPORT

FCC Part 15.247

Nem ko Report no.: 312072-5
FCC ID: LKD60211476
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Date: 6.MAR.2017 09:23:28

Radiated Emissions, 1000 -2390 MHz, 2412MHz, HP, 802.11b, 1Mb, Ant0

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 18 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
FCC ID: LKD60211476
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FCC Part 15.247
Nem ko Report no.: 312072-5
FCC ID: LKD60211476
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Radiated Emissions, 1000 -2390 MHz, 2412MHz, HP, 802.11b, 1Mb, Ant1
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FCC Part 15.247
Nem ko Report no.: 312072-5
FCC ID: LKD60211476
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Radiated Emissions, 1000 -2390 MHz, 2412MHz, VP, 802.11b, 1Mb, Ant1
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TEST REPORT

FCC Part 15.247

Nem ko Report no.: 312072-5
: FCC ID: LKD60211476
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476
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Nem ko Report no.: 312072-5
: FCC ID: LKD60211476
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MultiView I Spectrum E]I Spectrum 2 E]] Spectrum 3 @ Spectrum 4 i D

Ref Level 82,00 dBuwv/m RBW 1 MHz

Att 10dB  SWT 16.5 mz @ VBW 3 MHz Mode Autoc Sweep
PA TDF
1 Frequency Sweep

Limit Chdck PASIS M1[1] 61.10 dBpV/m
80 dBUY/IEFCT S PR FAS 5.92580 GHz|

75 dBpifm
FCC15PK

70 depv/m

65 dBy

60 depvm

95 dBpv/m

50 depv/m \W N .wﬂi\u‘g‘mﬂﬁ‘b\wh

I Al
45 dBpv/m JMNMWMJ KRR MJ L’“ i WWM

40 depifm

35 depv/m

3.0 GHz 1001 pts 5500 MHz/ 8.5 GHz
— — — —
Il ) A

Radiated Emissions, 3000 -8500 MHz, 2442MHz, HP, 802.11b, 6Mbps, Ant0

MultiView I Spectrum E]I Spectrum 2 E]] Spectrum 3 @ Spectrum 4 i D

Ref Level 82,00 dBuwv/m RBW 1 MHz

Att 10dB  SWT 16.5 ms & VBW 3 MHz Mode Auto Sweep
PA TDF
1 Frequency Sweep

Limit Chedck PASS M1[1] 59.91 dBpV/m|
80 dBUY/IeFCT S PR PASS 5.92580 GHz

75 dey
FCC15PK

70 depvm

65 depv/m

M1
60 dBpifm

55 dep/m

50 dBpm M

45 dBpv/m | | | f

Mﬁl\ ‘ . Lt paip e A g

il

= 1

uhl mw\hmr\ Ay
L Ty

4

40 dey

35 dBpfm

3.0 GHz 1001 pts 550.0 MHz/ 3.5 Gz |
Il ] SR

Radiated Emissions, 3000 -8500 MHz, 2442MHz, VP, 802.11b, 6Mbps, Ant0

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 26 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

Ref Level 82,00 dBuwv/m RBW 1 MHz
Att 10dB  SWT 16.5 mz @ VBW 3 MHz Mode Autoc Sweep
PA TDF

1 Frequency Sweep K I
Limit Check PASIS M1[1]  52.49 dBuV/m
80 AR N eFCT 573 7PR FAS 8.27750 GHz|

75 dBpifm
FCcis247mK

70 depv/m

65 dBy

60 depvm

95 dBpv/m

M1
50 depv/m b inwuu.dl AI‘“MNUW‘ILNHM

e
M | N“‘r'\wﬂ@m T wm&jﬂ-ﬁt WW“ WWWMW

40 depifm

z

35 depv/m

3.0 GHz 1001 pts 5500 MHz/ 8.5 GHz
— — — —
Il ) A

Radiated Emissions, 3000 -8500 MHz, 2442MHz, HP, 802.11b, 6Mbps, Ant1
(Measured with LCD panel Off)

[ Multiview I Spectrum @I Spectrum 2 @]’ Spectrum 3 @1

Ref Level 82.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 16.5 ms @ VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep Vlax
Limit Chdck PASS MI1[1]  53.09 dBpV/m
80 BN EF T 523 7PR PAS) 4.27750 GHz|

75 depfm
Fccis2a7rK

70 dBpifm

65 dBpi/m

60 depv/m

55 dBpi/m

hui.m i) AUMIL""\»M

e m e L b P
il

40 depi/m

=

35 depvm

3.0 GHz 1001 pts 5500 MHz/ 8.5 GHz
— — — —
Il ) A

Radiated Emissions, 3000 -8500 MHz, 2442MHz, VP, 802.11b, 6Mbps, Ant1
(Measured with LCD panel Off)

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 27 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

MultiView I Spectrum E]I Spectrum 2 E]] Spectrum 3 @ Spectrum 4 i D

Ref Level 82,00 dBuwv/m RBW 1 MHz
Att 10dB  SWT 16.5 mz @ VBW 3 MHz Mode Autoc Sweep
PA TDF

1 Frequency Sweep T

Limit Chdck PASIS M1[1] 61.00 dBpV/m
80 dBUY/IEFCT S PR FAS 5.93680 GHz|

75 dBpifm
FCC15PK

70 depv/m

65 dBy

60 depvm 1

55 depv/m L

50 dBpv/m 1 M AWUMMM ‘IWWA“’L‘ ‘ " HIM)AJMJ
45 depvym TV\LH ”I]UhMMi\ HM ‘ Jy i &WMIMMI HAVMMVMJI

LA S

40 depifm

35 depv/m

3.0 GHz 1001 pts 5500 MHz/ 8.5 GHz
S— — — ]
| J CHRHRRRRD

Radiated Emissions, 3000 -8500 MHz, 2442MHz, HP, 802.11g, 6Mbps, Ant0

MultiView I Spectrum E]I Spectrum 2 E]] Spectrum 3 @ Spectrum 4 i D

Ref Level 82,00 dBuwv/m RBW 1 MHz
Att 10dB  SWT 16.5 ms & VBW 3 MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep = -

Limit Chedck PASS M1[1] 60.19 dBpv/
80 dBUY/IeFCT S PR PASS 5.94230 GHz

75 dey
FCC15PK

70 depvm

65 depv/m

60 dBpv/m d

55 dep/m

50 dBLvm M | e

45 dByvm ﬂm I h | ay ﬁuﬂhll

syl - |

40 dey

ol alduis

35 dBpfm

3.0GHz 1001 pis 550.0 Mz/ 8.5 Giz
Il | QIRRNARED W6

Radiated Emissions, 3000 -8500 MHz, 2442MHz, VP, 802.11g, 6Mbps, Ant0

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 28 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

Multiview Spectrum @[ Spectrum 2 E][ Spectrum 3 [Z]l D

Ref Level 82,00 dBuwv/m RBW 1 MHz
Att 10dB  SWT 16.5 mz @ VBW 3 MHz Mode Autoc Sweep
PA TDF

1 Frequency Sweep
Limit Check PASIS M1[1] 51.97 dBpV/m
80 AR N eFCT 573 7PR FAS 8.29400 GHz|

75 dBpifm
FCcis247mK

70 depv/m

65 dBy

60 depvm

95 dBpv/m

1

50 dBpv/m , hww
45 deuim . | MAU’IN P IV \MMM W WMWWW
MJW [ ol T Y P 7=t

40 depifm

M1
.Jv.pk“u..,lﬁﬁinlwm

35 depv/m

3.0 GHz 1001 pts 5500 MHz/ 8.5 GHz
S— — — ]
| J CHRHRRRRD

Radiated Emissions, 3000 -8500 MHz, 2442MHz, HP, 802.11n, MCS0, MIMO

MultiView I Spectrum E]I Spectrum 2 E]] Spectrum 3 @ Spectrum 4 i D

Ref Level 82,00 dBuwv/m RBW 1 MHz
Att 10dB  SWT 16.5 ms & VBW 3 MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep
Limit Check PASS M1[1] 60.29 dBpV/m
80 dBUY/IeFCT S PR PASE 5.94230 GHz

75 dey
FCC15PK

70 depvm

65 depv/m

60 dBpifm T

55 dBpivim
50 dBpv/m M M oy .\L\AIMW

45 dBpvfm Iy AWA Wﬁ It MALMM%MJMM EYENTILL MW

40 de !

35 depv/m

3.0 GHz 1001 pts 550.0 MHz/ 8.5 GH;

Il ) CHRRANNED W

Radiated Emissions, 3000 -8500 MHz, 2442MHz, VP, 802.11n, MCS0, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 29 (48)



TEST REPORT
FCC Part 15.247
Nem ko Report no.: 312072-5

FCC ID: LKD60211476

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 72,50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 12 ms » VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep

FCC15244PRit Chack PASE M1[1] 44,48 dBpv/m
70 dep/imeRSERE247 Rk PAS) 11.40260 GHz

65 dBpi/m

60 dBy

55 dBpim

50 depv/m

M1
45 dey

WW MWWMWMW IMLMM“‘\JM L 'WHMJJ ‘.y'm}—l \\Mr'ld\y b, Mlﬂululr\n#mhujm *"uliu“"h‘.,!r‘,,l’\)‘k U.“hﬂwudnm il .N‘MMWW\

35 depvm
30 depv/m
25 depvm
8.0 GHz 1001 pts 400.0 MHz/ 12.0 GHz
— — — E—

Il ) B D

Radiated Emissions, 8000 -12000 MHz, 2442MHz, HP, 802.11b, 6Mbps, Ant0, @1m

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 72,50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 12 ms = VBW 3 MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep

FCC15247Rkit Chdck PASIS M1[1] 44.50 dBpV/m
t 8.54950 GHz

65 dBpfm

60 depv/m

S5 dey

S0 depi/m

11
45 depv/m

Mo Wy uanmM.mhh P hggtia )
w W

U

5=

WH b y M‘ - Wmﬂ: 14y AUM"M/JMM

35 depv/m

30 depfm

25 dBpifm

8.0 GHz 1001 pis 400.0 MHz/ 12.0 GHiz
Il | TR

Radiated Emissions, 8000 -12000 MHz, 2442MHz, VP, 802.11b, 6Mbps, Ant0, @1m

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 30 (48)



TEST REPORT
FCC Part 15.247
Nem ko Report no.: 312072-5

FCC ID: LKD60211476

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 72,50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 12 ms » VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep

FCCLSPH jmit Chck PASE M1[1] 44,01 dBpV/m
70 dep/imeRSERERE PAS) 8.54950 GHz

65 dBpi/m

60 dBy

55 dBpim

50 depv/m

45 dpp '\qr‘

35 depv/m

sl LluAdudeme NYIOL.

o

sl oLl MJMWM
Ui T

q;

=

TSR Y
(LR

30 depv/m

25 depv/m

8.0 GHz 1001 pts 400,0 MHz/ 12.0 GHz
S— — — E—
| J CHRHRRRRD

Radiated Emissions, 8000 -12000 MHz, 2442MHz, HP, 802.11b, 6Mbps, Ant1, @1m

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 72,50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 12 ms = VBW 3 MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep

FCCISPIL jmit Chdck PASIS M1[1]  44.16 dBpV/m|
70 de /e R SoHE R PASE 8.54950 GHz

65 dBpfm

60 depv/m

S5 dey

S0 depi/m

45 depv/m L

%%

‘ A g PRI N O DR T m}ﬂhmll.ﬁ..nhmﬂ bpoig il Mludmﬂ
mmmw TR LIWWW e b T W e it e Ll e

35 depv/m
30 depfm
25 dBpifm
8.0 GHz 1001 pts 400.0 MHz/ 12.0 GHz

Il ) CHRRANNED W

Radiated Emissions, 8000 -12000 MHz, 2442MHz, VP, 802.11b, 6Mbps, Ant1, @1m

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 31 (48)



TEST REPORT
FCC Part 15.247
Nem ko Report no.: 312072-5

FCC ID: LKD60211476

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 72,50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 12 ms » VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep

FCC15244PRit Chack PASE M1[1] 44,26 dBpv/m
70 dep/imeRSERE247 Rk PAS) 8.54950 GHz

65 dBpi/m

60 dBy

55 dBpim

50 depv/m

45 dBy 1

| | I U bt

] s e

35 depv/m

WL TWE WA AP 2 " bl

Ly el
i ol

Wy
P

30 depv/m

25 depv/m

8.0 GHz 1001 pts 400.0 MHz/ 12.0 GHz
— — — E—
j ) T

Radiated Emissions, 8000 -12000 MHz, 2442MHz, HP, 802.11n, MCS0, MIMO, @1m

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 72,50 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 12 ms = VBW 3 MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep

FCC15247Rkit Chdck PASIS M1[1] 44.02 dBpV/m
t 8.54950 GHz

65 dBpfm

60 depv/m

S5 dey

S0 depi/m

45 dBpv/m Ll

40 dey

Pt A JW“M by T“MMM

TN N T
v

al.Jum ‘Allwwwmwmw%wqumw AL, Tt (¥ e
35 depv/m
30 dBpv/m
25 dBpv/m
8.0 GHz 1001 pts 400.0 MHz/ 12.0 GHz
Il | QIRRNARED W6

Radiated Emissions, 8000 -12000 MHz, 2442MHz, VP, 802.11n, MCS0, MIMO, @1m

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 32 (48)



TEST REPORT
FCC Part 15.247
Nem ko Report no.: 312072-5

FCC ID: LKD60211476

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 67,00 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 18 ms = VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep

FCC1SPI jmit Check PASES M1[1] 44,84 dBpV/m|
65 dBUY/IEFCTSPR FAS 17.87710 GHz

80 dBp/m

95 dBpv/m

50 dey

45 depvm -

PSPPI RSN WWMWMWW%MWM bV o

35 depv/m

30 depv/m

25 dBpifm

20 dep/m

12.0 GHz 1001 pts 6000 MHz/ 18.0 GHz
— — — —
Il ) A

Radiated Emissions, 12000 -18000 MHz, 2442MHz, HP, 802.11b, 6Mbps, Ant0, @1m

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 67,00 dBuv/m  Offset -9.50 dB RBW 1 MHz

Att 10dB  SWT 18 ms = VBW 3 MHz Mode Auto Sweep
PA TDF
1 Frequency Sweep

FCCI5PIL jmit Check PASIS M1[1] 45.84 dBUV/m
95 dBUY/EFCTSPR PASS 17.88310 GHz

60 dBy

55 depvm

50 depv/m

45 dBpifm T

et h \‘\ \‘.AW'IMMMMP WWW W’]JWW WWW

T

35 dBpfm

30 depfm

25 dey

20 dBpifm

12.0 GHz 1001 pis 600.0 MHz/ 18,0 GHz |
Il | TR

Radiated Emissions, 12000 -18000 MHz, 2442MHz, VP, 802.11b, 6Mbps, Ant0, @1m

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 33 (48)



TEST REPORT
FCC Part 15.247
Nem ko Report no.: 312072-5

FCC ID: LKD60211476

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 67,00 dBuv/m  Offset -9.50 dB RBW 1 MHz

Att 10dB  SWT 18 ms = VBW 3 MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep

FCCLSPH jmit Chck PASS

M1[1] 44,75 dBpV,/m
95 dBUY/EFCTSPR PASE

16.12090 GHz

60 dBy

55 depvm

50 depv/m

45 dBpifm - -

H‘m;nvﬂwwh L Pl end WWWWWAW WMW

o ¥y

35 dBpfm

30 depfm

25 dey

20 dBpifm

12.0 GHz 1001 pis 600.0 MHz/ 18,0 GHz |
Il | QIRRNARED W6

Radiated Emissions, 12000 -18000 MHz, 2442MHz, HP, 802.11b, 6Mbps, Ant1, @1m

[ Multiview I Spectrum @I Spectrum 2 @]’ Spectrum 3 @1 ’

Ref Level 67.00 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 18 ms @ VBW 3 MHz Mode Auto Sweep

1 Frequency Sweep
FCCISPH jmit Check PASSS

MI1[1] 45.67 dBpV/m
17.07990 GHz

65 B/ EFCTTSPR FAS

60 depvm

55 dBpim

S0 depi/m

iy i iy e, | \WWWWW WMM

30 depfm

25 depv/m

20 dBpi/m

12.0 GHz 1001 pis 600.0 MHz/ 18,0 GHz |
Il | QIRRNARED W6

Radiated Emissions, 12000 -18000 MHz, 2442MHz, VP, 802.11b, 6Mbps, Ant1, @1m

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 34 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

[ Multiview I Spectrum E][ Spectrum 2 E]I Spectrum 3 @1 D

RefLevel 67,00 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 18 ms = VBW 3 MHz Mode Auto Sweep
PA TDF

1 Frequency Sweep
FCCISPILjmit Check PASS M1[1] 44.91 dBpvV,/m
95 dBUY/EFCTSPR PASE 16.88210 GHz

60 dBy

55 depvm

50 depv/m

45 dBpifm -

Ww“l TN .Jﬂm}_;d{r"m JUJH NW“"‘«N Iy

AR

35 dBpfm

30 depfm

25 dey

20 dBpifm

12.0 GHz 1001 pis 600.0 MHz/ 18,0 GHz |
Il | QIRRNARED W6

Radiated Emissions, 12000 -18000 MHz, 2442MHz, HP, 802.11n, MCS0, MIMO, @1m

[ Multiview I Spectrum @I Spectrum 2 @]’ Spectrum 3 @1 ’

Ref Level 67.00 dBuv/m  Offset -9.50 dB RBW 1 MHz
Att 10dB  SWT 18 ms @ VBW 3 MHz Mode Auto Sweep

1 Frequency Sweep ¥
FCCISP jrmit Check PASH M1[1] 44.66 dBpV,/m

65 B/ EFCTTSPR FAS 16.91810 GHz

60 depvm

55 dBpim

S0 depi/m

M1
45 dBpv/m
@Wm " Alnﬂmuiww MWW W

35 dey

30 depfm

25 depv/m

20 dBpi/m

12.0 GHz 1001 pis 600.0 MHz/ 18,0 GHz |
Il | QIRRNARED W6

Radiated Emissions, 12000 -18000 MHz, 2442MHz, VP, 802.11n, MCS0, MIMO, @1m

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 35 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
FCC ID: LKD60211476

@ *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 60.14 dBuV/m

Ref 87 dBpvV/m *Att 10 dB SWT 45 ms 24.955128205 GHz
L o5
1 e
.
TDF
0 LNA
L s
1
M

55

50

45

[—40

Start 18 GHz 700 MHz/ Stop 25 GHz

Date: 2.MAR.2017 15:38:00

Pre-scan, 18000 -25000 MHz, 2442MHz, 802.11b, 6Mbps, Ant0 (@ =10cm)

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 36 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
FCC ID: LKD60211476

@ *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 60.45 dBpV/m

Ref 87 dBpV/m *Att 10 dB SWT 45 ms 23.238782051 GHz

55

80

-5

L0 LNA

65

55

[—50

45

40

Start 18 GHz 700 MHz/ Stop 25 GHz

Date: 2.MAR.2017 15:39:15

Pre-scan, 18000 -25000 MHz, 2442MHz, 802.11b, 6Mbps, Ant1 (@ ~10cm)

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 37 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
FCC ID: LKD60211476

@ *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 59.84 dBuvV/m

Ref 87 dBpV/m *Att 10 dB SWT 45 ms 23.866987179 GHz

55

80

-5

L0 LNA

65

R O e ) B

55

[—50

45

40

Start 18 GHz 700 MHz/ Stop 25 GHz

Date: 2.MAR.2017 15:43:46

Pre-scan, 18000 -25000 MHz, 2442MHz, 802.11g, 6Mbps, Ant0 (@ =10cm)

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 38 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
FCC ID: LKD60211476

@ *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 60.14 dBpV/m

Ref 87 dBpV/m *Att 10 dB SWT 45 ms 24.955128205 GHz

55

80

-5

L0 LNA

65

P s i P T

55

[—50

45

40

Start 18 GHz 700 MHz/ Stop 25 GHz

Date: 2.MAR.2017 15:45:11

Pre-scan, 18000 -25000 MHz, 2442MHz, 802.11g, 6Mbps, Ant1 (@ =10cm)

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 39 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
FCC ID: LKD60211476

@ *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 60.25 dBpV/m

Ref 87 dBpV/m *Att 10 dB SWT 45 ms 24.439102564 GHz

55

80

-5

L0 LNA

65

B P e e e i

[—50

45

40

Start 18 GHz 700 MHz/ Stop 25 GHz

Date: 2.MAR.2017 15:41:46

Pre-scan, 18000 -25000 MHz, 2442MHz, 802.11n, MCS0, MIMO (@ =10cm)

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 40 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

MultiView Spectrum @ Spectrum 2 E]I Spectrum 3 E]I Spectrum 4 E]l D

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 1.01 ms & VBW 3 MHz Mode Autc Sweep

TOF

1 Frequency Sweep

M1[1] 56.98 dBuV/m
2.746620 GHz

30 dey

70 depm

60 dBLv/m -

S0 depi/m =

40 depvm

30 depfm

20 dep/m

10 dBpv/m

0 depv/m

-10 dBp/m
CF 2,769 GHz 1001 pts 20.0 MHE{
S— — —

Span 200.0 MHz
_— —
) QUARRANED W

Radiated Emissions Pk, 2777MHz, 2442MHz (Max: HP)
(Same for all RF-modulations and frequencies)

MultiView I Spectrum E]] Spectrum 2 @[ Spectrum 3 E]I Spectrum 4 E]l D

Ref Level 97,50 dBuv/m RBW 1 MHz SGL
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Autc Sweep Count 100071000

TOF

1Rm
M1[1] 36.08 dBuvV/m|
2.781390 GHz|

1 Frequency Sweep

90 dep/m

80 dBpfm

70 depifm

60 dBp/m

50 dBpfm

20 depv/m

10 dep

0 depv/m
CF 2,769 GHz 1001 pts 20.0 MHE{
S— — —

Span 200.0 MHz
_— =
] CEFLLTILL doen

Radiated Emissions Av, 2777MHz, 2442MHz (Max: HP)
(Same for all RF-modulations and frequencies)

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 41 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

MultiView Spectrum @ Spectrum 2 E]I Spectrum 3 E]I Spectrum 4 E]l D

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 1.01 ms & VBW 3 MHz Mode Autc Sweep

TOF

1 Frequency Sweep

M1[1] 62.90 dBpV/m|
2.9674040 GHz

30 dey

70 depm
M1

] 1\

S0 depi/m

40 depvm

30 depfm

20 dep/m

10 dBpv/m

0 depv/m

-10 dBp/m
CF 2,971 GHz 1001 pts 5.0 MHz/
S— — — —

Span 50.0 MHz
_— —
) QUARRANED W

Radiated Emissions Pk, 2971MHz, 2442MHz (Max: HP)
(Same for all RF-modulations and frequencies)

MultiView I Spectrum E]] Spectrum 2 @[ Spectrum 3 E]I Spectrum 4 E]l D

Ref Level 97,50 dBuv/m RBW 1 MHz SGL
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Autc Sweep Count 100071000

TOF

1Rm
M1[1] 51.76 dBpV/m
2,9706500 GHz|

1 Frequency Sweep

90 dep/m

80 dBpfm

70 depifm

60 dBp/m

1]

. / |
¥ N

30 depfm

20 depv/m

10 dep

0 depv/m
CF 2,971 GHz 1001 pts 5.0 MHz/
S— — — —

Span 50.0 MHz
_— =
] CEFLLTILL doen

Radiated Emissions Av, 2971MHz, 2442MHz (Max: HP)
(Same for all RF-modulations and frequencies)

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 42 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
: FCC ID: LKD60211476

MultiView Spectrum @ Spectrum 2 E]I Spectrum 3 E]I Spectrum 4 E]l D

Ref Level 87.00 dBuv/m RBW 1 MHz
Att 10dB  SWT 1.01 ms & VBW 3 MHz Mode Autc Sweep

TOF
1 Frequency Sweep

M1[1] 57.66 dBuV/m
4.162400 GHz

30 dey

70 depm

60 dBpv/m
sttt AT b A bl ATA A it
50 dBpv/m wy WM% -

40 depvm

30 depfm

20 dep/m

10 dBpv/m

0 depv/m

-10 dBpv/m

CF 4.16 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz

S— — — — —
) T

Radiated Emissions Pk, 4158MHz, 2442MHz (Max: HP)
(Same for all RF-modulations and frequencies)

MultiView I Spectrum E]] Spectrum 2 @[ Spectrum 3 E]I Spectrum 4 E]l D

Ref Level 97,50 dBuv/m RBW 1 MHz SGL
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Autc Sweep Count 100071000

TOF

1Rm
M1[1] 37.23 dBpV/m
4.169990 GHz|

1 Frequency Sweep

90 dep/m

80 dBpfm

70 depifm

60 dBp/m

50 dBpfm

40 depvm ot

30 depfm

20 depv/m

10 dep

0 depv/m
CF 4.16 GHz 1001 pts 20.0 MHE{ Span 200.0 MHz
S— — — — —
Il ) LLLLLLLL do

Radiated Emissions Av, 4158MHz, 2442MHz (Max: HP)
(Same for all RF-modulations and frequencies)

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 43 (48)



@emko

Ref Level 82,00 dBuwv/m RBW 3 MHz
Att 10dB  SWT 1.01 ms  VBW 10MHz Meode Auto Sweep
PA TDF

1 Frequency Sweep
Limit Check PASEE

MultiView I Spectrum E]I Spectrum 2 E]] Spectrum 3 @ Spectrum 4 i

TEST REPORT

FCC Part 15.247
Report no.: 312072-5
FCC ID: LKD60211476

M1[1]

80 dBUY/IEFCT S PR FAS

51,70 dBpV/m
5.460000 GHz

75 dBpifm

FCC15PK

70 depv/m

65 dBy

60 depvm

95 dBpv/m

1
o g i st e s Ul b ki

45 depv/m

40 depifm

35 depv/m

CF 5.46 GHz 1001 pts
— — -

50.0 MHE{

Span 500.0 MHz
_— =

J

Radiated Emissions Pk, 5460MHz, 2442MHz (Max: HP)
(Same for all RF-modulations and frequencies)

Nemko Norway, Instituttveien 6, Kjeller, Norway

Page 44 (48)



TEST REPORT

FCC Part 15.247
Nem ko Report no.: 312072-5
FCC ID: LKD60211476

4 Measurement Uncertainty

Measurement Uncertainty Values

Test Item Uncertainty
Output Power +0.5dB
Power Spectral Density +0.5dB
Out of Band Emissions, Conducted < 3.6 GHz +0.6 dB
> 3.6 GHz +0.9dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1 GHz +2.2dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency 5 %
Amplitude +1.0 dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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5 LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and
ancillaries are identified (numbered) by the Test Laboratory.

No. | Model Description Manufacturer Asset no. | Cal. date Cal. Due
1 FSW26 Spectrum Analyzer Rohde & Schwarz LR 1640 2017.01 2018.01
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2016.12 2017.12
3 6HC3000/18000 Highpass Filter Trilithic LR 1614 Cal b4 use
4 317 Preampilifier Sonoma Instrument LR 1687 2016.05 2017.05
5 8449A Pre-amplifier Hewlett Packard LR 1322 2016.10 2017.10
6 6812B AC Power Source Agilent LR 1515 Cal b4 use
7 3115 Horn Antenna EMCO LR 1330 2016.10 2021.10
8 PM7320X Antenna Horn Sivers Lab LR 102 2009.01 2019.01
9 DBF-520-20 Antenna Horn Systron Donner LR 100 2009.01 2019.01
10 638 Antenna Horn Narda LR 098 2010.06 2020.06
11 HK116 Biconical Antenna Rohde & Schwarz LR 1260 2013.12 2018.12
12 HL223 LogPeriod Antenna Rohde & Schwarz LR 1261 2013.12 2018.12
13 Model 87 V Multimeter Fluke LR 1597 2016.10 2017.10
14 ESCI3 Measuring receiver Rohde & Schwarz N-4259 2015.08 2017.08
15 ESH3-72 Pulse Limiter Rohde & Schwarz LR 1074 2016.05 2017.05
16 | ESH3-Z5 Two-Line V-Network Rohde & Schwarz N-3403 2015.07 2017.07

Test Software List

Description Manufacturer Model Version

EMC Software for Conducted tests Rohde & Schwarz EMC32 9.26.00
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6 BLOCK DIAGRAM

6.1 Power Line Conducted Emission

Shielded Room

EUT LISN Test Receiver

6.2 Test Site Radiated Emission

Anechoic Chamber

Antenna
H=1-4m

EUT

Non-conducting
support on Turntable,

H=0.8m Ground Plane

Test Receiver

Shielded Room

The EUT is supplied with a stand for floor standing use, all tests were performed with the EUT mounted on this stand.
No turntable was used for any of the tests.

For frequencies above 1 GHz the ground plane between the EUT and the measuring antenna was covered by
absorbers.
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